
LECTURE NOTES 
 

Degree Program 
For Environmental Health Science Students 

 
 
 
 

 
Water Supply II 

 
 

 
 
 

 
 
 

Negesse Dibissa 

Worku Tefera 

 
Hawassa University  

 
In collaboration with the Ethiopia Public Health Training Initiative, The Carter Center, 

the Ethiopia Ministry of Health, and the Ethiopia Ministry of Education 
 

December 2006 



 
 
 
 
 
 
 

 
Funded under USAID Cooperative Agreement No. 663-A-00-00-0358-00. 

 
 

Produced in collaboration with the Ethiopia Public Health Training Initiative, The Carter 
Center, the Ethiopia Ministry of Health, and the Ethiopia Ministry of Education. 

 
 
 
 
 
 
 
 
Important Guidelines for Printing and Photocopying 
[...]
John Wiley & Sons, Inc. 1992 (pp. 351) ) 



 

 94

Filtering Mechanism in a Slow Sand Filter (SSF) 
After the filter plant is installed according to the recommended 

design and construction, the water to be filtered is made to run 

through the layer of sand and grad gravel. Microorganisms 

(bacteria) in the raw water are trapped by the top layer of sand 

particles and start growing and multiplying. Gradually, they form a 

stick film layer, which traps the impurities including 

microorganisms from the water being filtered. As the spread of 

the film over the top surface of the sand increases, the quality of 

the filtered water increases, but the flow rate decreases. The 

future increase of the film layer both in thickness and surface 

area coverage causes further quality purification, but with further 

decrease in flow rate, which in its turn decreases the head of 

water coming out of the filtering media. Finally, a minimum rate of 

flow and water head is observed, which indicates the need for 

cleaning the filter media. This is done removing the few top layers 

of the sand as explained earlier.  

 

When the formation of the gelatinous film on the top layer cannot 

take place on its own or when it is not sufficiently increasing as 

expected due to the less number of bacteria in the raw water, a 

section of such a film produced in other media or seeds of such 

organisms are used in order to enhance the mechanism of 

filtration. Strict precautions necessary as to the detection and 

removal of the possible microorganisms that may pass on to the 

filtered water and the proper disposal of the scrapped film/waste 



 

 95

water from washing the sand scrapped with the film in order to 

replace it back. 

 
Figure 3.13 Typical devices for the control of the rate of flow 

or filtration. 
(Source: J.A Salvato. Environmental engineering and sanittion. 

4th ed. John Wiley & Sons, Inc. 1992 (pp. 353) ) 



 

 96

Slow sand filter is one of the oldest methods of purifying drinking 

water supplies. It is still effective especially for smaller 

communities. Regardless it is designed and constructed 

according to the recommended standard, and the unit process is 

regularly supervised and controlled. The type of raw water, type 

and effectiveness of the pretreatment given; the type, size, 

design and installation of the sand filter; regular and proper 

cleaning of the filter media; and the proper regulation of the 

quality of the filtered water are the critical areas to focus upon, for 

achieving the expected outcome and its consistency. 

 

The other advantages of SSF are its running (operation) cost is 

low. Further more once properly designed and constructed, its 

operation doesn’t necessarily need skilled human-power. The 

main disadvantage lies in its installation cost due to cost of large 

area of land it requires. 
 

3.3.9.2 Rapid sand filter (RSF) or granular media filter (GMF) 

A rapid sand gravity filter, also referred to as a granular media 

and mechanical filter, is shown in figure 3.14below. 

 

Two important accessories to a rapid sand filter are the loss-of-

head gauge and the rate controller:  

 The lose-of-head gauge shows the frictional resistance to 

the flow of water through the sand, laterals, and artifices.  

When this reaches about 7 ft. with sand and 5 ft (~1.5m) 



 

 97

with a dual media, it indicates that the filter needs to be 

backwashed. 

 The rate controller is constructed to automatically 

maintain a uniform predetermined rate of filtration 

through the filter usually about 3gpm/ft2, until the filter 

needs cleaning. 

 

 



 

 98

 

Figure 3.14Essential parts of a rapid sand filter 
(Source: J.A Salvato. Environmental engineering and sanittion. 

4th ed. John Wiley & Sons, Inc. 1992 (pp. 354) ) 



 

 99

Disturbance of filtrate or excessive head loss may cause break 

through of suspended particles and filter flock.  Filter design and 

operation should reduce the possible magnitude of filter 

fluctuations.  A filter rate of 3 to 4 gal or higher may be permitted 

with skilled operation, if    pre-treatment can assure water on filter 

has a turbidity of less than about 10 and preferably 3 units and a 

coliform concentration of less than 2:2.  Sand for the higher rate 

would have an effective size of 0.5 to 0.7 mm and a uniformity 

coefficient of 1.5 to 2.0. 

 

In a combination of anthracite over sand bed, use is made of the 

known specific gravity of crushed anthracite of about 1.5 and the 

specific gravity of sand of 2.5 to 2.65.  The relative weight of 

sand in water is three times that of anthracite.  Fair and Geyer 

have shown that anthracite grains can be twice as large as sand 

grains and that after backwashing the sand will settle in place 

before the anthracite in two separate layers.  Combination of 

sand –anthracite filters require careful operating attention and 

usually use of filter conditioner to prevent floc passing through 

while at the same time obtaining a more uniform distribution of 

suspended solids throughout the media depth.  Longer filter runs 

such as 2 and 3 times the conventional filter, at rates of 4 to 

6gpm/ft2 and up to 8 or 10gpm/ft2 and less wash water are 

reported.    

 

Treatment of the row water by coagulation, flocculation, and 

settling to remove as much as possible of the pollution is 



 

 100

usually a necessary and important preliminary step in the 

rapid sand filtration of water.  Water, after the preceding 

settling process in passing to the filter carries with it some 

flocculated suspended solids, colour, and bacteria.  These 

form a matt on top of the sand that aids greatly in the 

straining and removal of other suspended matter, colour, and 

bacteria, but this also causes rapid clogging of the sand.  

Special arrangement is, therefore, made in the design for 

washing the filter by forcing water backward up through the 

filter at a rate that will provide a sand expansion of 40 to 50% 

based on the water temperature and sand effective size.  The 

following examples best illustrate the association among the 

four factors: effective sand size, % sand expansion, wash-

water rate rise and temperature. 

 

• With a 0.4mm effective size sand, a 40% sand expansion 

requires a wash-water rate rise of 21 in/min with 32g 

water; and       

• A rise of 33 ½ in'' with water at 700F, sand effective size 

and percent expansion of sand being constant. 

• The dirty water is carried off to the waste by troughs built 

in above the sand bed 5 to 6 ft (~1.5-1.8m) apart.  A 

system of scrape or a 1½'' to 2'' pressure line at 45 to 75 

psc (pounds/square inch) with hose connection should 

be provided to clean the surface of the sand to assist in 

loosening and removing the material on the sand.  

Effective washing of the sand is essential. 



 

 101

Advantages  

• When properly operated, a filtration plants, including 

coagulation, and settling of the bacteria, can remove 

a great deal of the odour, and colour, and practically 

all the suspended solids.  However, safety for 

drinking water is guaranteed only after disinfection. 

• Larger amount of water filtration at ≈ 4320gpd 

very little time. 

• Less land requirement for construction 

• Less manual work, as the plant is mostly 

operated (mechanically). 

 

Disadvantages 
• Needs skilled human power.  Construction of a rapid 

sand filter should not be attempted unless it is designed 

and supervised by a competent sanitary engineer.  

• Not effective/can not be used for all raw waters, unless 

preceded by coagulation, flocculation and settling, and 

the water brought within the permissible limits. 

• The MPN of coliform organisms in the raw water cannot 

exceed 5000/100ml. 

• Removal of protozoa (Giardia cyst) and viruses cannot 

be assured unless the granular media filtration (RSF) is 

assisted by adequate coagulation, flocculation and 

settling a head of it and disinfection after. 

 



 

 102

3.3.9.3 Direct Filtration  

It is a recent type of filtration using waters with low suspended 

matter and turbidity, colour, coliform organisms, and plankton, 

and free of paper fibers.  It has been attractive because of the 

lower cost in producing a good quality water, if substantiated by 

prior pilot plant studies reflecting seasonal variations in raw water 

quality. In direct filtration, the sedimentation basin is omitted.  The 

unit processes prior to filtration (dual or mixed media) may 

consist of only rapid mix, rapid mix and flocculation, or rapid mix 

and contact basin (1-hr detention) without sludge collector.  A 

flocculation and contact basin is recommended for better water 

quality control.  A polymer is usually used in addition to a 

coagulant. 

 

Direct filtration can be a good possibility if: 

1. The raw water turbidity and colour are each less than 25 

units. 

2. The colour is low and the maximum turbidity does not 

exceed 200 NTU; or 

3. The turbidity is low and the maximum colour does not 

exceed 100 units. 

 

The presence of paper fiber or of diatom in excess of 1000 areal 

standard units/milliliter (asu/ml) requires that settling (or 

Microscreening) be included in the treatment process chain.  

Diatom levels in excess of 200 asu/ml may require the use of 



 

 103

special coarse coal on top of the bed in order to extend filter 

runs.  Coliform MPNs should also be low. 

 

While good operation control is essential, decreased chemical 

dosage and hence sludge production, but increased filter wash 

water, will usually result in reduced net cost.   

Disadvantage’s they can only work under the above criteria. 

3.3.9.4 Pressure Sand Filter  

It is similar in principle to the rapid sand gravity filter except that it 

is completely enclosed in a vertical or horizontal cylindrical steel 

tank through which water under pressure is filtered.  The normal 

filtration rate is 2gpm/ft2 of sand; but higher rates are also used. 

Pressure filters are most frequently used in swimming pool and 

industrial plant installations, and for precipitated iron and 

manganese removal (See figure  3.15). 

 
Figure 3.15 Pressure Filter cutaway 

(Adapted from Pfaffin J.R. and E.N. Ziegler. Encyclopedia of 

Environmental Science and Engineering. 2nd edition, volume 3, Q- Z 

Gordon and Breach Science Publishers, 1983.) 



 

 104

Advantage – it is possible to use only one pump to take water 

from the source or out of the pool (and force it through the filter 

and directly into the plant water system or back into the pool). 

 
Disadvantages: 

 1. Difficulty in introducing chemicals under pressure, 

2. Inadequate coagulation facilities,  

3. Lack of adequate settling, 

4. The appearance of the water being filtered and 

the condition of the sand cannot be seen; 

5. The effectiveness of backwashing can not be 

observed, 

6. The safe rate of filtration may be exceeded; and  

7. It is difficult to look inside the filter for the 

purpose of determining loss of sand or anthracite 

need for cleaning, replacing of the filter media, 

and inspection of the wash water pipes, influent, 

and effluent arrangements. 

 

Because of these disadvantages and weaknesses, a pressure 

filter is not considered dependable for the treatment of 

contaminated water to be used for drinking purposes.  

Nevertheless, it may have limited application for small, slightly 

contaminated water supplies and for turbidity remova.l In which 

such cases, the water should be coagulated and flocculated in an 

open basin before being pumped through a pressure filter.  This 

will require double plumping. 



 

 105

3.3.9.5 Diatomaceous Earth Filter 
 
There are two types of diatomaceous earth filters: the pressure 

type, which consists of a closed steel cylinder inside of which are 

suspended septa, the filter elements; the vacuum type, where the 

septa are in an open tank under water that is re-circulated with a 

vacuum inside the septa.  Normal rates of filtration are 1 to 1½ 

gpm/ft2 of element surface (See figure 3.16). 
 

In preparing the filter for use, a slurry or filter aid (precoat) of 

diatomaceous earth is introduced with the water to be treated at 

a rate of about 1½ oz/ft2 of filter septum area, which results in 

about 1/16 in. depth of media being placed evenly on the septa, 

and the water is recirculated for at least 3 min before discharge.  

Then additional filter and (body coat) is added with the water to 

maintain the permeability of the filter media.  The rate of feed is 

roughly 2 to 3mg/L per unit of turbidity in the water.  Filter aids 

are available in different particle sizes.  If forms a coating or mat 

around the outside of each filter element and is more efficient 

than sand, because of smaller media pore size, in removing from 

the water suspended matter and organisms such as cysts of 

amoeba and giardia, cercariae of schistosomes, flukes of 

fasciola, and worms of ascaris and trichuris. 

 

The diatomite filter has also found greatest practical application 

in swimming pools, iron removal of ground waters, and industrial 

and military installations.  It has a special advantage in the 

removal of oil from condensate water, since the diatomaceous 



 

 106

earth is wasted.  The filter should not be used to treat a public 

water supply unless pilot plant study results on the water to be 

treated meet the requirements related to health in the regulatory 

issues. 

 
Figure-3.16 Diatomaceous earth filter 

(Adapted from Pfaffin J.R. and E.N. Ziegler. Encyclopedia of 

Environmental Science and Engineering. 2nd edition, volume 3, Q- Z 

Gordon and Breach Science Publishers, 1983.) 

 

Disadvantages/Weaknesses  
A) A major weakness is that failure to add diatomaceous 

earth to build up the filtering mat, either through 

ignorance or negligence, will make the filter entirely 

ineffective and give a false sense of security. 

B) Clogging of the septa, requires replacement or removal 

and chemical cleaning.  



 

 107

C) The head loss through the filter should not exceed 3o 

lb/in.2, during filtration, thereby requiring a pump and 

motor with a wide range in the head characteristics. 

D) Cannot be used where pump operation is intermittent, for 

the filter cake will slough off unless sufficient continuous 

recirculation is provided by a separate pump. 

Backwashing – filter backwashing is done by reversing the flow 

of the filtered water back through the septa, thereby forcing all 

the diatomite to fall to the bottom of the filter shell, from which 

point it is flushed to waste.  Only about 0.5% of the water filtered 

is used for backwash when the filter run length equals the 

theoretical or design length. 

 

The filter should not be used to treat raw water with greater than 

2400 MPN/100 ml, 30 turbidity units, or 3000 areal standard 

microscopic units per 100ml.  It does not remove taste and odour 

producing substances.  In any case, chlorination is considered a 

necessary adjunct to filtration.  The diatomite filter must be 

carefully operated by trained personnel in order to obtain 

dependable results.   
 

3.3.10 Water-Treatment Plant Wastewater and Sludge    

Water-treatment plant sludge from plain sedimentation and 

coagulation-flocculation settling basins and backwash 

wastewater from filters are required to be adequately treated, 

prior to discharge to a surface water course.  The wastes are 



 

 108

characteristic of substances in the raw water and chemicals 

added in water treatment.  They contain suspended and 

settleable solids (including organic and inorganic chemicals) as 

well as trace metals, coagulants (usually aluminium hydroxide) 

and polymers, clay, lime, powdered activated carbon, etc.  The 

aluminum would interfere with fish survival and growth. 

 

The common waste treatment and disposal processes include: 